
501408
PART NO.

2

REV:

 PARTS NOT SHOWN IN FIG.

PEHB 32.1_DRIVE UNIT

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

15

17

18

19

20

20

21

2225

29

26

40
41

42
43

44

51

45

46
47

48

49

50

52

53

54

55

56

57 58

59

60

61

62

30

31
32

33

34
35

35
3637

38 39

63

1615



MOTOR PEHB 32.1 14.07.2024

Sr.no. Part Name Part No. Qty.

1 Rotar complete 509925 1

2 Staror complete 509924 1

3 Field case 420402 1

4 Air-guiding ring  71540144 1

5 Brush holder  SA 1270820 2

6 Auto cutoff Carbon brush  pair 569928 1

7 Wave washer  M4 type B 421704 4

8 CH screw  M4 X 12 161710100 4

9 Ball bearing  6000 2Z 190902 1

10 Bearing cap  73320315 1

11 Self tapping screw PH  5,5x38 421701 4

12 Self tapping screw PH 4,8x45 201716 4

13 Ball bearing  6001 2Z 190901 1

14 Gear case cover          green 500101 1

15 Needle bearing  HK 0810 250901 3

16 Gasket  74429620 1

17 Ext.circlip  11/1 121771100 1

18 Int.circlip 28/1,2 201704 1

19 Gearbox housing   black 500103 1

20 Ball bearing  6000 2RS 420901 2

21 Ball bearing  6005 2RS 80410061 1

22 Intermediate shaft 3 SA 509902 1

25 Needle bearing  RNA 4900 80420001 1

26 Intermediate shaft  2 SA 509903 1

29 Washer 15 x 22 x 02 311704 1

30 Clutch SA 509911 1

40 Oil seal 30-42-7 83000071 1

41 Washer 25 x 35 x 0.1 80200512 1

42 Key 6 x 6 x 20 80200606 1

43 Spindle gear 71540430 1

44 Circlip 24/1.2 ext. 80201326 1

45 Ball bearing 6006 2RS 80410071 1

46 Disc 71540426 1

47 Int. circlip 55 80201338 1

48 Spindle 74527420 1

49 Back cover 420401 1

50 Dowel 5 X 16 421703 1

51 Handle pair 80900010 1

52 Side handle 7154C590 1

53 Cord clamp 85000020 1

54 Self tapping screw 4.2 X 16 80201271 2

55 Switch 715M1360 1

56 Self tap screw 5.5 X 25 80201290 4

57 Self tap screw 5.5 X 32 80201291 1

58 Cord protector 83000004 1

59 Foam filler 80600306 1

60 Supressor 80500010 1

61 Cable 319903 1

62 Dust cap 73320135 1

63 Grease retainer 500403 1


